
4-35

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS




 2 1/8” COLDSAVER DOOR

DOORS & ACCESSORIES



4-36

 W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





Item Part Number Description Item Part Number Description

-- 5600 BOTTOM ROLLER BRACKET ASSEMBLY 
COMPLETE #41, 42 & 43 27

6589 BRUSH SIDE SEAL

-- 1209A ROLLER HINGE COMPLETE #17, 36 & 37 7470 SIDE SEAL

-- 2376-182 BALANCER ASSEMBLY 28 5464X96 TOP SEAL - COLDSAVER
-- 2376-187 BALANCER ASSEMBLY 29 2239.196 TOP PANEL - COLDSAVER
-- 2376-192 BALANCER ASSEMBLY

30
2236 INTERMEDIATE PANEL - COLDSAVER 12 1/2”

-- 2376-2 BALANCER ASSEMBLY 2237 INTERMEDIATE PANEL - COLDSAVER 13 1/2”
1 2528 BALANCER SHAFT (FOR #2376, #7176) 2238 INTERMEDIATE PANEL - COLDSAVER 14 1/2”
2 2547 CABLE DRUM ASSEMBLY - R/S 31 2235 BOTTOM PANEL 14 1/2” WHITE
3 2704 TORSION SPRING - R/S 32 7144.96 ALUMINUM BOTTOM U-CHANNEL - COLDSAVER
4 2522 THRUST WASHER 33 7145.96 INSULATED BOTTOM SEAL COLDSAVER
5 2471 SPRING SPACER FOR # 2376 BALANCER 34 3228 2” NYLON ROLLER - 3” SHAFT 

6 2518 WINDING CONE FOR #2376 & #6976 
BALANCERS 35 6 SPACER WASHER 

7 2699 SET SCREW (3/8”-16 X 5/8”) 36 1208 ROLLER HINGE COVER CLAMP
8 2705 TORSION SPRING - C/S 37 1207 ROLLER HINGE
9 2548 CABLE DRUM ASSEMBLY - C/S 38 7953 HINGE GASKET 
10 10-1009-8 COTTER PIN (3/16” X 1 1/2”) 39 15 CENTER HINGE

11 2524 BALANCER BRACKET - R/S - #2376 
BALANCER 40 10-1063-1 SERRATED FLANGE, LOCK NUT (5/16” - 18)

12 1 S/S CABLE 41 5502 BOTTOM ROLLER CLAMP 
13 10-1054-1 1/4” RIVET 42 5504 BOTTOM ROLLER WEAR PLATE
14 10-1033-2 TORQUE NUT (5/16” - 18) 43 5509 BOTTOM ROLLER STUD PLATE

15 2526 CLAMP WITH STUDS - CENTER - FOR #2376 
& 7176 BALANCERS 44 7952 STUD PLATE GASKET 

16 2525 BALANCER BRACKET - CENTER - #2376 
BALANCER 45 10-1058-5 MACHINE SCREW (5/16”- 18 X 2 3/4”) COLDSAVER

17 10-1022-1 KEPS NUT (1/4” - 20) 46 808 “DO NOT MOVE VEHICLE” - DECAL

18
1336-2 TOP PANEL CLOSURE BRACKET - R/S 47 10-1009-8 COTTER PIN (1/8” X 3/4”) 
1336-1 TOP PANEL CLOSURE BRACKET - C/S 48 5803 CABLE ANCHOR

19 2996 2” STEEL ROLLER - 3” 49 10-1004-1 CLEVIS PIN (5/16” X 1”)

20 2523 BALANCER BRACKET - C/S - #2376 
BALANCER 50

2804 LATCH PLATE

21 1920 TOP CLOSURE MOUNTING BRACKET 2804-1 S/S LATCH PLATE 
22 83 2” RUBBER TRACK STOP BUMPER 51 77 OUTSIDE CAM LOCK
23 10-1010-3 HEX HEAD CAP SCREW (1/4”- 20 X 2 1/2”) 52 7515 KEEPER ASSEMBLY - STANDARD FOR # 77 LOCK 
24 11-XXXX 2” HORIZONTAL TRACK 53 1715 GRAB HANDLE
25 1031X 2” VERTICAL TRACK 

54
9723 NYLON PULL DOWN STRAP 

26 1796 MOUNTING ANGLE 9723W PULL DOWN STRAP

2 1/8” COLDSAVER DOOR

DOORS & ACCESSORIES



4-37

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





                                  

1 1/2 “ TEMPGUARD DOOR	

DOORS & ACCESSORIES



4-38

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





Item Part Number Description Item Part Number Description
-- 1209A ROLLER HINGE COMPLETE #17, 43 & 44

26
83 2” RUBBER TRACK STOP BUMPER 

-- 2376-177 BALANCER ASSEMBLY 1031X 2” VERTICAL TRACK 
-- 2376-182 BALANCER ASSEMBLY 27 1796 MOUNTING ANGLE
-- 2376-187 BALANCER ASSEMBLY 28 7470 SIDE SEAL FOR INSULATED DOORS 
-- 2376-192 BALANCER ASSEMBLY 29 5463-96 TOP SEAL - TEMPGUARD
-- 2376-2 BALANCER ASSEMBLY 30 10-1002-32 S/S RIVET TEMPGUARD
-- 7534-1 TOP PANEL W/ TOP SEAL & #21 BRACKETS 31 7534 TOP PANEL W/ TOP SEAL ONLY
-- 7544 BOTTOM PANEL NO LOCK 13 5/16” 32 6249 INTERMEDIATE PANEL 13 5/16” WHITE
-- 7544-1 BOTTOM PANEL NO LOCK 15 5/16” 33 6248 INTERMEDIATE PANEL 15 5/16” WHITE
-- 7545 BOTTOM PANEL COMPLETE 13 5/16” 34 7543 BOTTOM PANEL W/ BOTTOM SEAL ONLY

-- 5600 BOTTOM ROLLER BRACKET ASSEMBLY 
COMPLETE #47, 48 & 49 35 7146X96 ALUMINUM BOTTOM U-CHANNEL  

TEMPGUARD
-- 7545-1 BOTTOM PANEL COMPLETE 15 5/16” 36 7147X96 INSULATED BOTTOM SEAL TEMPGUARD
-- 37 2501 SECTION JOINT SEAL - TEMPGUARD
1 2528 SHAFT FOR #2376 BALANCER 

38
5453-1 END CAP 13 5/16” TEMPGUARD

2 2547 CABLE DRUM ASSEMBLY - R/S 5453-2 END CAP 15 5/16” TEMPGUARD
3 2704 TORSION SPRING R/S 39 7420 REINFORCEMENT CHANNELS - TEMPGUARD
4 2522 THRUST WASHER 40 10-1054-10 MONO BOLT PULL TYPE RIVET 
5 2471 SPRING SPACER FOR # 2376 BALANCER 41 3228 2” NYLON ROLLER - 3” SHAFT 

6 2518 WINDING CONE FOR #2376 & #6976 
BALANCERS 42 6 SPACER WASHER 

7 2699 SET SCREW (3/8”-16 X 5/8”) 43 1208 ROLLER HINGE COVER CLAMP
8 2705 TORSION SPRING C/S 44 1207 ROLLER HINGE
9 2548 CABLE DRUM ASSEMBLY - C/S 45 15 CENTER HINGE

10
10-1009-19 COTTER PIN (1/8” X 3/4”) 46 10-1063-1 SERRATED FLANGE, LOCK NUT (5/16” - 18)
10-1009-8 COTTER PIN (3/16” X 1 1/2”) 47 5502 BOTTOM ROLLER CLAMP

11 2524 BALANCER BRACKET - R/S - #2376 
BALANCER 48 5504 BOTTOM ROLLER WEAR PLATE

12 1 S/S CABLE 49 5509 BOTTOM ROLLER STUD PLATE
13 10-1054-15 1/4” RIVET 50 10-1058-4 MACHINE SCREW (5/16” - 18 X 2 1/2”) 
14 10-1033-2 TORQUE NUT (5/16” - 18) 52 7857 REINFORCEMENT PLATE (4” X 8”) 

15 2526 CLAMP WITH STUDS - CENTER - FOR #2376 
& 7176 BALANCERS 53 8809 REINFORCEMENT PLATE, SMALL 

16 2525 BALANCER BRACKET - CENTER - #2376 
BALANCER 54 10-1006-1 FLAT WASHER (1/4” X 3/4”) (REPLACES 2338) 

17 10-1022-1 KEPS NUT (1/4” - 20) 55 808 “DO NOT MOVE VEHICLE” - DECAL

18
1336-2 TOP PANEL CLOSURE BRACKET - R/S 57 5803W CABLE ANCHOR POWDER COATED WHITE - 

TEMPGUARD 

1336-1 TOP PANEL CLOSURE BRACKET - C/S 58 10-1004-1 CLEVIS PIN (5/16 X 1) FOR INSULATED DOOR 
CABLE ANCHOR 

19 2996 2” STEEL ROLLER - 3” SHAFT ENCLOSED 
BEARING 59 10-1002-33 S/S RIVET (1/4” X 2”) TEMPGUARD

20 2523 BALANCER BRACKET - C/S - #2376 
BALANCER 60 10-1002-38 S/S RIVET (1/4” X 2 1/8”) TEMPGUARD

21 1920 TOP CLOSURE MOUNTING BRACKET 61 2804 LATCH PLATE
22 7182-1 TOP BRACKET SPACER SHIM 62 77W OUTSIDE CAM LOCK
24 10-1010-3 HEX HEAD CAP SCREW (1/4” - 20 X 2 1/2”) 63 7515W KEEPER ASSEMBLY
25 11-XXXX 2” HORIZONTAL TRACK 64 1715W00 GRAB HANDLE

65 9723W PULL DOWN STRAP

1 1/2” TEMPGUARD DOOR

DOORS & ACCESSORIES



4-39

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





 

3/4” PREMIUM DRY FREIGHT DOOR

DOORS & ACCESSORIES



4-40

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





Item Part Number Description Item Part Number Description

-- 1209A ROLLER HINGE COMPLETE 22 5377 SIDE SEAL (1/2” TRACK SPACING)

-- 1371 COMPLETE BOTTOM BRACKET WITH COVER 23 11-XXXX 2” HORIZONTAL TRACK 

-- 6944 TOP CLOSURE ASSEMBLY COMPLETE 24 1031X 2” VERTICAL TRACK 

-- 2376-177 BALANCER ASSEMBLY 25 61 MOUNTING ANGLE - 2.25” X 2.25”

-- 2376-182 BALANCER ASSEMBLY
26

341 TOP PANEL PLASTIC T&G COMPLETE

-- 2376-187 BALANCER ASSEMBLY 342 INTERMEDIATE PANEL PLASTIC T&G

-- 2376-192 BALANCER ASSEMBLY 27 345 BOTTOM PANEL PLASTIC T&G

-- 2376.2 BALANCER ASSEMBLY 28 8280-96 ALUMINUM BOTTOM U-CHANNEL

-- 5735.96 BOTTOM SEAL 29 10-1063-1 SERRATED FLANGE, LOCK NUT (5/16” - 18)

1 2528 SHAFT FOR #2376 BALANCER 32 6943 TOP CLOSURE SLIDE

2 2547 CABLE DRUM ASSEMBLY - R/S	
(MOULD MARKING #2901) 33 1264 TOP CLOSURE BASE BRACKET

3 2704 TORSION SPRING R/S 34 10-1005-9 BOLT FOR TOP CLOSURE BRACKET (5/16” X 5/8”)

4 2522 THRUST WASHER 
35

3228 2” NYLON ROLLER - 3” SHAFT 

5 2471 SPRING SPACER FOR # 2376 BALANCER 2996 2” STEEL ROLLER - 3” SHAFT ENCLOSED 
BEARING 

6 2518 WINDING CONE FOR #2376 & #6976 
BALANCERS 36 6 SPACER WASHER 

7 2699 SET SCREW (3/8”-16 X 5/8”) 37 1208 ROLLER HINGE COVER CLAMP

8 2705 TORSION SPRING C/S 38 1207 ROLLER HINGE

9 2548 CABLE DRUM ASSEMBLY - C/S 39 15 CENTER HINGE 

10 10-1009-8 COTTER PIN 40 808 “DO NOT MOVE VEHICLE” DECAL

11 2524 BALANCER BRACKET - R/S -	
#2376 BALANCER 41 10-1006-1 FLAT WASHER (1/4” X 3/4”) (REPLACES 2338) 

12 1 S/S CABLE 42 1021 BOTTOM ROLLER SHAFT COVER

13
10-1002-3 HINGE RIVET-STANDARD (1/4” X 1”) 43 1370 BOTTOM ROLLER STUD PLATE (1 STUD)

10-1003-8 STEP BOLT (1/4” - 20 X 1 1/4”) 44 70.13 U-BOLT 1 1/4” - USED AS CABLE ANCHOR

14 10-1033-2 TORQUE NUT (5/16” - 18) 45 10-1002-11 RIVET-BOTTOM (1/4” X 1 1/8”)

15 2526 CLAMP WITH STUDS - CENTER - FOR	
 #2376 & 7176 BALANCERS 47 10-1002-9 RIVET USED ON #70 LOCK (1/4” X 1-5/16”)

16 2525 BALANCER BRACKET - CENTER -	
#2376 BALANCER 48 10-1002-36 RIVET (1/4” X 1 1/8”) 3/4” HEAD DIAMETER	

(#77 LOCK & KEEPER)

17 2523 BALANCER BRACKET - C/S -	
#2376 BALANCER 49 77 OUTSIDE CAM LOCK

18 4032.98 TOP SEAL 50 7515 KEEPER ASSEMBLY - STANDARD FOR # 77 LOCK 

19 10-1022-1 KEPS NUT (1/4” - 20)
51

9723 NYLON PULL DOWN STRAP 

20 83 2” RUBBER TRACK STOP BUMPER 9723W PULL DOWN STRAP

21 10-1010-3 HEX HEAD CAP SCREW (1/4” - 20 X 2 1/2”) 52 1715 GRAB HANDLE

3/4” PREMIUM DRY FREIGHT DOOR

DOORS & ACCESSORIES



4-41

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





          

3/4” GENERAL PURPOSE DOOR

DOORS & ACCESSORIES



4-42

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





Item Part Number Description

1

44441-5 TOP PANEL COMPLETE 5 HINGE

4041 TOP PANEL PLAIN 4 HINGE

4041-5 TOP PANEL PLAIN 5 HINGE

2
4042 INTERMEDIATE PANEL 4 HINGE

4042-5 INTERMEDIATE PANEL 5 HINGE

3

4445 BOTTOM PANEL COMPLETE 4 HINGE 4077 LOCK

4445-5 BOTTOM PANEL COMPLETE 5 HINGE 4077 LOCK

4043 BOTTOM PANEL 4 HINGE NO LOCK

4043-5 BOTTOM PANEL 5 HINGE NO LOCK

4

4117 1” HORIZONTAL TRACK 6-11”R 90 DEGREE C/S

4374 1” HORIZONTAL TRACK 6-6”R 90 DEGREE C/S

41043 1” HORIZONTAL TRACK 6”R 40 DEGREE C/S

4055 1” HORIZONTAL TRACK 11”R 40 DEGREE C/S

4139 1” HORIZONTAL TRACK 11”R 90 DEGREE C/S

4053 1” HORIZONTAL TRACK 6”R 40 DEGREE C/S

4093 1” HORIZONTAL TRACK 6”R 90 DEGREE C/S

5

4138 1” HORIZONTAL TRACK 11”R 90 DEGREE R/S

4116 1” HORIZONTAL TRACK 6-11”R 90 DEGREE R/S

4343 1” HORIZONTAL TRACK 6-6”R 90 DEGREE R/S

4054 1” HORIZONTAL TRACK 11”R 40 DEGREE R/S

4052 1” HORIZONTAL TRACK 6”R 40 DEGREE R/S

4092 1” HORIZONTAL TRACK 6”R 90 DEGREE R/S
6 10-1022-1 KEPS NUT 1/4”-20
7 10-1003-8 STEP BOLT 1/4”-20 X 1-1/4”

8
4120 #4015 VERTICAL TRACK & #4016 ANGLE C/S

4046 4057-6”R 50 DEGREE VERT TRACK & 4016 ANGLE C/S

9
4121 #4015 VERTICAL TRACK & #4016 ANGLE R/S

41034-2 4056-6”R 50 DEGREE VERT TRACK & 4016 ANGLE C/S
10 4019 SIDE SEAL FOR 4016
11 4034 BOTTOM ANGLE SEAL RETAINER
12 3257 BOTTOM SEAL FOR #4034

13
9723 PULL STRAP 19” 

9723-1 PULL STRAP 32”
14 7575 PULL STRAP RETAINER
15 1715 LIFT HANDLE
16 10-1002-9 STEEL RIVET 1/4” X 1-5/16” X 1/2” HEAD

17
4077 CAM LOCK NO KEEPER

4077-1 CAM LOCK OFFSET CAM NO KEEPER
18 10-1002-42 STEEL RIVET 1/4” X 1-1/16” X 3/4” HEAD
19 10-1002-11 STEEL RIVET 1/4” X 1-1/8” X 1/2” HEAD
20 4021 LATCH PLATE FOR 4077 OR 4077-1
21 7515 HANDLE KEEPER FOR 4077 OR 4077-1 
22 232323 “DO NOT MOVE” DECAL
23 10-1004-2 CABLE ANCHOR CLEVIS PIN 1/4” X 7/8”

3/4” GENERAL PURPOSE DOOR 

DOORS & ACCESSORIES



4-43

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS




 3/4” GENERAL PURPOSE DOOR

DOORS & ACCESSORIES



4-44

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





Item Part Number Description

24 80401-316 COTTER PIN 3/32” X 3/4”

25 10-1002-9 STEEL RIVET 1/4” X 1-5/16” X 1/2” HEAD

26 4004 CABLE ANCHOR BRACKET

27

4003 BOTTOM ROLLER FIXTURE

8814 BOTTOM ROLLER FIXTURE HIGH STRENGTH 2-PC C/S

8813 BOTTOM ROLLER FIXTURE HIGH STRENGTH 2-PC R/S

28
10-1002-23 S/S RIVET 1/4” X 1-1/32” X 3/4” HEAD 

10-1002-3 STEEL RIVET 1/4” X 1” X 3/4” HEAD 

29 8656 END HINGE- HIGH STRENGTH

30
4012 CENTER HINGE

8654 CENTER HINGE- HIGH STRENGTH

31
10-1002-43 S/S RIVET 1/4” X 1-3/32” X 3/4” HEAD 

10-1002-36 STEEL RIVET 1/4” X 1-1/8” X 3/4” HEAD 

32 6 SPACER WASHER

33
4026 ROLLER 1” PRECISION STEEL

4027 ROLLER 1” STAMPED STEEL

34
4038 ADJUSTABLE TOP FIXTURE SLIDE (FOR #4051)

8652 ADJUSTABLE TOP FIXTURE SLIDE HIGH STRENGTH (FOR #4051)

35 4051 ADJUSTABLE TOP FIXTURE BASE (FOR #4038)

36 10-1073-2 ADJUSTABLE TOP FIXTURE BOLT 3/8”-16 X 1/2” (FOR #4051)

37 4039 ADJUSTABLE TOP FIXTURE ASSEMBLY

38 4032 TOP SEAL IN STEEL JACKET SPECIFY LENGTH

39 4090 BALANCER ASSEMBLY LESS #4033 BEARING #4028 & 4029 BRKTS 

40 4028 BALANCER MOUNTING BRACKET R/S & CENTER

41 4029 BALANCER MOUNTING BRACKET C/S & CENTER

42 10-1063-1 SELF LOCKING NUT 5/16”-18 

43
10-1010-31 HEX HEAD CAPSCREW 1/4”-20 X 1-3/4”

10-1010-8 HEX HEAD CAPSCREW 5/16”-18 X 5/8”

44 4023 BALANCER BEARING RETAINER

46 4033 BEARING & RETAINER ASSEMBLY (#4023 & 10-1025-4)

47
4128 CABLE DRUM 3” DIA. R/S 105” TO 144” DOOR

4014COM CABLE DRUM 3” DIA. R/S UP TO 105” DOOR

48
4127 CABLE DRUM 3” DIA. C/S 105” TO 144” DOOR

4013COM CABLE DRUM 3” DIA. C/S UP TO 105” DOOR

49 2699 HEX HEAD SET SCREW 3/8”-16 X 5/8”

50 4050COM SPRING WINDING PLUG 1-3/4” WITH SCREWS

52 2701 TORSION SPRING RIGHT HAND 1-3/4” INSIDE DIA. 

53 3100 COUNTER BALANCE SHAFT 1” DIA. (SPECIFY LENGTH)

55 1/4X115SS CABLE ASSEMBLY S/S 1/4” EYE 115” (FOR DOORS UP TO 105”)

56 10-1010-9 HEX HEAD CAPSCREW 5/16”-18 X 1” 

57 4024 CATCH BOX

58 4204 RUBBER STOP BUMPER 1” TRACK

59 10-1006-1 STEEL WASHER 1/4” X 3/4”

3/4” GENERAL PURPOSE DOOR

DOORS & ACCESSORIES



4-45

    3/4" Dry Freight Door

    Visit our Search Parts page at www.whitingdoor.com.

18

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





DOORS & ACCESSORIES

3/4” LAMINATED PREMIUM DRY FREIGHT DOOR



4-46

Item Part Number Description

1 7509 Top Panel Complete - #4032 Top Seal, #1264 Brackets - Tongue & Groove Laminated Aluminum 
Both Sides (Specify Height and Width) 	

2
7507 Intermediate Panel -Tongue & Groove Laminated Aluminum Both Sides, 11-5/8” (Specify Width) 

7508 Intermediate Panel - Tongue & Groove Laminated Aluminum Both Sides, 15” (Specify Width) 

3

7505-2 Bottom Panel - With #8174 Aluminum Channel, #5735 Seal Only - For #77 Lock Tongue & Groove 
Laminated Aluminum Both Sides (Specify Height, Width) 

7505-1 Bottom Panel - With #8174 Aluminum Channel, #5735 Seal, With Hardware Only - For #77 Lock 
Tongue & Groove Laminated Aluminum Both Sides (Specify Height, Width) 

7505 Bottom Panel - With #8174 Aluminum Channel, #5735 Seal, With Hardware - #77 Lock Tongue & 
Groove Laminated Aluminum Both Sides (Specify Height, Width) 

4

11-4X130 2” Horizontal Track - 10”R - 90 Degree - C/S 

11-6X130 2” Horizontal Track - 6”R - 90 Degree - C/S 

11-2X130 2” Horizontal Track - 8”R - 90 Degree - C/S 

7459 2” Horizontal Track - 6-6”R - 90 Degree - C/S (Specify Length) 

5

11-5X130 2” Horizontal Track - 10”R - 90 Degree - R/S 

11-7X130 2” Horizontal Track - 6”R - 90 Degree - R/S  

11-3X130 2” Horizontal Track - 8”R - 90 Degree - R/S 

7458 2” Horizontal Track - 6-6”R - 90 Degree - R/S (Specify Length) 	

6 1031 2” Vertical Straight Track - R/S or C/S (Specify Length)

7
2275-1 Vertical Track & Angle Assembly - C/S (Specify Angle, Angle Length, Vertical Length) 

2275-2 Vertical Track & Angle Assembly - R/S (Specify Angle, Angle Length, Vertical Length) 

8
2543 Mounting Angle Standard 2” X 2” Legs (Specify Length) 

61 Mounting Angle Standard 2-3/8” X 2-3/8” Legs With Mounting Holes (Specify Length) 

9
5377X108 Side Seal Vinyl Drive-In for 1/2” Track Spacing 

5423X108 Side Seal Vinyl Drive-In for 5/16” Track Spacing 

10 8174-1 Aluminum U-Channel, Mill Finish (Specify Length, Balancer Type)

11 5735X98 Bottom Seal, Multi Leg

12 10-1068-1 Drive Screw #13 X 3/4” (For Bottom Seal) 

13
9723 Pull Down Strap - 19” (For Door Up to 96” High) 

9723-1BLK Pull Down Strap - 32” (For Door 96” to 110” High) 

14 10-1009-7 Cotter Pin 1/8” X 3/4” (For #5803 Cable Anchor) 	  

15 1715 Grab Handle 

16 232323 “Do Not Move” Decal - Premasked

17
77 Lock Assembly Only - Standard Outside Cam (Without #7515 Keeper) 

77-1 Lock Assembly Only - Standard Outside Offset Cam (Without #7515 Keeper)

18 10-1004-1 Clevis Pin 5/16” X 1” (For #5803 Cable Anchor) 	

19 10-1002-49 Rivet, S/S 1/4” X 1-9/32” X 1/2” Head (For Strap & Lock Assembly) 

20 2804 Latch Plate - Standard 

21 7515 Handle Keeper Assembly (For #77 & #77-1 Lock Assemblies) 

22 5803 Cable Anchor 

23 10-1063-1 Self Locking Nut 5/16”-18 Thread (For #2526, #1264, #5600) 

24 10-1006-9 S/S Washer (For Through Rivets Bottom Panel, Bottom Bracket)

25 10-1022-1 KepS Nut 1/4”-20 (For Hinges, Track Bolt) 	

26 10-1002-23 Rivet, S/S 1/4” X 1-1/32” X 3/4” Head (Used On Hinges, Brackets & Grab Handle)

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





DOORS & ACCESSORIES

3/4” LAMINATED PREMIUM DRY FREIGHT DOOR



4-47

    3/4" Dry Freight Door

    Visit our Search Parts page at www.whitingdoor.com.

18

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





DOORS & ACCESSORIES

3/4” LAMINATED PREMIUM DRY FREIGHT DOOR



4-48

Item
Part 
Number Description

27 1209
Roller End Hinge Assembly - 	
Complete - Assembled (#1207, #1208, 
#10-1022-1) 	

28 1208 Roller Hinge Cover 

29 1207 Roller End Hinge 	

30 15 Center Hinge

31 10-1002-45 Rivet, S/S 1/4” X 1-5/32” X 1/2” Head (For 
Lock Bottom Channel)

32 6 Spacer Washer (For First & Last 
Panel Joint Rollers)

33

3228-1 2” Nylon Roller - Shielded 

3228-3 2” Nylon Roller - S/S 3” Shaft 

3228 2” Nylon Roller - Standard 	

2996 2” Steel Roller - 3” Shaft

2996-3 2” Steel Roller - 5” Shaft 

2996-2 2” Steel Roller - S/S 3” Shaft

34 6943 Top Closure Bracket 

35 1264 Top Closure Base With Nuts & Bolts

36 6944 Top Closure Assembly Complete 
(#1264 & #6943)

37 4032X98 Top Seal - Standard 

38
2376 Balancer Assembly - Complete

(Without Brackets & Clamp)

7176 Balancer Assembly - Complete 	
(Without Brackets & Clamp) 

39

2524 Balancer Bracket - R/S - 	
(For use with 2376 balancer) 

7205
Balancer Bracket for #7176 	
Balancer - R/S - (For use with 7176 
balancer) 	

40

2523 Balancer Bracket - C/S -	
(For use with 2376 balancer) 

7206
Balancer Bracket for #7176 	
Balancer - C/S - (For use with 7176 
balancer)

41
2525 Balancer Bracket - Center - (For use 

with 2376 balancer)

7207 Balancer Bracket - Center (For #7176)	 

42 2526 Balancer Clamp - Center 

44 2528 Balancer Shaft (Specify Length	
Usually Door Width) 

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





DOORS & ACCESSORIES

3/4” LAMINATED PREMIUM DRY FREIGHT DOOR

Item
Part 
Number Description

45

2547
Cable Drum and Bearing 	
Assembly - R/S (Stamped 2901) - (For 
use with 2376 balancer)

7097COM
Cable Drum and Bearing 	
Assembly - R/S - (For use with 7176 
balancer)

46

2548
Cable Drum and Bearing Assembly - 
C/S (Stamped 2902) - (For use with 2376 
balancer)

7096COM
Cable Drum and Bearing 	
Assembly - C/S - (For use with 7176 
balancer)

47
2518COM Winding Cone (For use with 2376 

Balancer) 

7549COM Winding Cone - C/S - (For use with 
7176 balancer) 

48 2471 Spring Spacer (Relaxed Spring 
Length + 4-1/4”) 

49

2704

Torsion Spring - 2 3/16” Inside 	
Diameter - R/S - Left Hand Wound 
(Specify wire size and length) - (For 
use with 2376 balancer) 

2712

Torsion Spring - 2 5/8” Inside Diameter 
- R/S - Left Hand Wound (Specify wire 
size and length) - (For use with 7176 
balancer)

50

2705

Torsion Spring - 2 3/16” Inside 	
Diameter - C/S - Right Hand Wound 
(Specify wire size and length) - (For 
use with 2376 balancer) 

2713

Torsion Spring - 2 5/8” Inside 	
Diameter - C/S - Right Hand Wound 
(Specify wire size and length) - (For 
use with 7176 balancer)

51 2522 Thrust Washer

52 10-1009-8 Cotter Pin 3/16” X 1-1/2” (For #2376) 

53 2699 2699 Set Screw 3/8”-16 X 5/8” 

54 83 Track Stop Rubber

55 10-1010-3 Track Stop Bolt 1/4”-20 X 2-1/2” 

56
1-11 Cable Assembly S/S 5/16” Eye - 110” 

(For Doors Up To 96” High) 

1-4 Cable Assembly S/S 5/16” Eye - 130” 
(For Doors 96” To 119” High)

58 5502 Bottom Roller Bracket Cover

59 2370 Bolt 5/16”-18 Thread X 5/8” (For #1264) 

60 5504 Bottom Roller Wear Plate

61 5509 Bottom Roller Bracket

62 5600 Bottom Roller Bracket Assembly 
(#5509, #5504, #5502) 



4-49

1/2" Composite Dry Freight Door

     Visit our Search Parts page at www.whitingdoor.com.

26

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





DOORS & ACCESSORIES

1/2” PREMIUM COMPOSITE DRY FREIGHT DOOR



4-50

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





DOORS & ACCESSORIES

1/2” PREMIUM COMPOSITE DRY FREIGHT DOOR
Item Part Number Description

1
16090-1 Top Panel Complete - #16095 Seal Jacket, #7552 Vinyl Seal, #1264 Brackets	

16090-2 Top Panel Complete - #16095 Seal Jacket, #7552 Vinyl Seal, #1264 Brackets

2
16089-1 Intermediate - 11-1/2” High 

16089-2 Intermediate - 15-1/2” High 

3

16093-1 Bottom Panel - Complete With Lock - 11-1/2” High 

16093-2 Bottom Panel - Complete With Lock - 11-1/2” High 

16092-1 Bottom Panel - With Hardware No Lock - 11-1/2” High 

16092-2 Bottom Panel - With Hardware No Lock - 15-1/2” High 

16091-1 Bottom Panel - With Seal & Brackets Only - 11-1/2” High 	  

16091-2 Bottom Panel - With Seal & Brackets Only - 11-1/2” High 	  

4

11-4X130 2” Horizontal Track - 10”R - 90 Degree - C/S 

7459 2” Horizontal Track - 6-6”R - 90 Degree - C/S (Specify Length)

11-6X130 2” Horizontal Track - 6”R - 90 Degree - C/S 

11-2X130 2” Horizontal Track - 8”R - 90 Degree - C/S

5

11-5X130 2” Horizontal Track - 10”R - 90 Degree - R/S 

7458 2” Horizontal Track - 6-6”R - 90 Degree - R/S (Specify Length) 

11-7X130 2” Horizontal Track - 6”R - 90 Degree - R/S 

11-3X130 2” Horizontal Track - 8”R - 90 Degree - R/S 

6 1031 2” Vertical Straight Track - R/S or C/S (Specify Length) 

7
2275-1 2” Vertical Track & Angle Assembly - C/S (Specify Type, Length Of Each, Track Spacing) 

2275-2 2” Vertical Track & Angle Assembly - R/S (Specify Type, Length Of Each, Track Spacing)

8
2543 Mounting Angle Standard 2” X 2” Legs (Specify Length) 	

61 Mounting Angle Standard 2-3/8” X 2-3/8” Legs With Mounting Holes (Specify Length) 

9 16124 Side Seal Vinyl Drive-In (Specify Length) 

10 5600 Bottom Bracket Assembly - Complete (#5502, #5509, #5504, #10-1063-1) 

11 16094 Bottom Channel - Aluminum - For #5803 Anchor, #5600 Bracket, #77 Lock (Specify Length)  

12 5735X98 Bottom Seal For #16094 Aluminum Channel

13 9723 Pull Down Strap - 19” (For Door Up to 96” High) 

14 10-1068-1 Drive Screw #13 X 3/4” (For Bottom Seal) 	  

15 1715 Grab Handle

16 232323 “Do Not Move” Decal - Premasked

17 77 Lock Assembly Standard - No Keeper

18 10-1009-7 Cotter Pin (For #5803 Cable Anchor) 

19
10-1002-68 Rivet, S/S 1/4” X 1-1/32” X 1/2” Head (Used Pull Strap) 	

10-1002-84 Rivet, S/S 1/4” X 1-15/16” X 1/2” Head (Used On Bottom channel Lock & Keeper) 

20 2804 Latch Plate - Standard (For All Non Slam Type Lock Assemblies) 	 

21 7515 Keeper Assembly (For #77, #77-1, #5677, #8757) 

22 5803 Cable Anchor

23 5502 Bottom Roller Cover (#5600 Bracket Assembly) 

24 5509 Bottom Roller Bracket (#5600 Bracket Assembly) 

25 10-1022-1 KepS Nut 1/4”-20 Thread (For #1371, #1207, #10-1010-3)

26 10-1002-85 Rivet, S/S 1/4” X 13/16” X 3/4” Head (Used On Hinges Brackets & Grab Handle)

27 1209 Roller End Hinge Assembly - Complete (#1207, #1208, #10-1022-1)

28 1208 Roller End Hinge Cover 



4-51

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





DOORS & ACCESSORIES

1/2” PREMIUM COMPOSITE DRY FREIGHT DOOR



4-52

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





DOORS & ACCESSORIES

1/2” PREMIUM COMPOSITE DRY FREIGHT DOOR

Item Part Number Description

29 1207 Roller End Hinge 

30 15 Center Hinge

32 6 Spacer Washer (For First & Last Panel Joint Rollers) 

33 2996 2” Steel Roller - 3” Shaft  

34 6943 Top Closure Slide 	  

35 1264 Top Closure Base With Nuts & Bolts 	 

36 6944 Top Closure Assembly Complete (#1264 & #6943) 	  

37 16095 Top Seal, AlumiNum Extrusion Only - Use With 7552 Seal (Specify Length) 

38
7176 Balancer Assembly - Complete (Without Brackets & Clamp) 

2376 Balancer Assembly - Complete (Without Brackets & Clamp) 

39
7205 Balancer Bracket for #7176 Balancer - R/S - (For use with 7176 balancer)  

2524 Balancer Bracket - R/S - (For use with 2376 balancer)

40
7206 Balancer Bracket for #7176 Balancer - C/S - (For use with 7176 balancer) 

2523 Balancer Bracket - C/S - (For use with 2376 balancer) 

41
7207 Balancer Bracket - Center (For #7176) 

2525 Balancer Bracket - Center - (For use with 2376 balancer)  

42 2526 Balancer Clamp - Center

43 10-1063-1 Self Locking Nut 5/16”-18 Thread (For #2526, #1264, #5600) 

44 2528 Balancer Shaft (Specify Length Usually Door Width) 

45
7097COM Cable Drum and Bearing Assembly - R/S - (For use with 7176 balancer) 

2547 Cable Drum and Bearing Assembly - R/S (Stamped 2901) - (For use with 2376 balancer) 

46
7096COM Cable Drum and Bearing Assembly - C/S - (For use with 7176 balancer) 

2548 Cable Drum and Bearing Assembly - C/S (Stamped 2902) - (For use with 2376 balancer)

47
7549COM Winding Cone - C/S - (For use with 7176 balancer) 

2518COM Winding Cone (For use with 2376 Balancer) 	  

48 2471 Spring Spacer (Relaxed Spring Length + 4-1/4”) 	  

49
2712 Torsion Spring - 2 5/8" Inside Diameter - R/S - Left Hand Wound (Specify wire size and length) - (For 

use with 7176 balancer) 

2704 Torsion Spring - 2 3/16” Inside Diameter - R/S - Left Hand Wound (Specify wire size and length) - 
(For use with 2376 balancer) 

50
2713 Torsion Spring - 2 5/8” Inside Diameter - C/S - Right Hand Wound (Specify wire size and length) - 

(For use with 7176 balancer) 

2705 Torsion Spring - 2 3/16” Inside Diameter - C/S - Right Hand Wound (Specify wire size and length) - 
(For use with 2376 balancer) 	

51 2522 Thrust Washer

52 10-1009-8 Cotter Pin 3/16” X 1-1/2” (For #2376)

53 5504 Wear Plate (For #5600) 

54 83 2” Rubber Track Stop Bumper 

56
1-11 Cable Assembly S/S 5/16” Eye - 110” (For Doors Up To 96” High)

1-4 Cable Assembly S/S 5/16” Eye - 130” (For Doors 96” To 119” High) 

57 2699 Set Screw 3/8”-16 Thread X 5/8” (For #2518) 

58 10-1006-9 Washer S/S (Used On Inside Bottom Panel To Hold Rivets) 	  

59 7552 Vinyl Top Seal Only - Use With #16095 Top Seal Extrusion (Specify Length) 

60 10-1004-1 Clevis Pin 5/16” X 1” (For #5803 Cable Anchor)



4-53

 1/4" Composite Dry Freight Door

   Visit our Search Parts page at www.whitingdoor.com.

30

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





DOORS & ACCESSORIES

1/4” PREMIUM COMPOSITE DRY FREIGHT DOOR



4-54

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





DOORS & ACCESSORIES

Item Part Number Description

1 18505 Top Panel Complete - #18547-1 Seal Jacket, #7552 Vinyl Seal, #1264 Brackets (Specify Door Serial 
Number)	

2

18504-6 Intermediate - 11” High (Specify Door Serial Number) 

18504-1 Intermediate - 11-1/2” High (Specify Door Serial Number) 

18504-5 Intermediate - 15” High (Specify Door Serial Number) 

3

18506-1 Bottom Panel - With Seal & Brackets Only - 11-1/2” High (Specify Door Serial Number) 

18506-5 Bottom Panel - With Seal & Brackets Only - 15” High (Specify Door Serial Number) 

18507-1 Bottom Panel - With Hardware No Lock - 11-1/2” High (Specify Door Serial Number) 

18507-5 Bottom Panel - With Hardware No Lock - 15” High (Specify Door Serial Number) 

18508-1 Bottom Panel - Complete With Lock - 11-1/2” High (Specify Door Serial Number) 	  

18508-5 Bottom Panel - Complete With Lock - 15” High (Specify Door Serial Number) 	  

4

11-2X130 2” Horizontal Track - 8”R - 90 Degree - C/S 

11-4X130 2” Horizontal Track - 10”R - 90 Degree - C/S 

11-6X130 2” Horizontal Track - 6”R - 90 Degree - C/S 

7459 2” Horizontal Track - 6-6”R - 90 Degree - C/S (Specify Length) 

5

11-3X130 2” Horizontal Track - 8”R - 90 Degree - R/S 

11-5X130 2” Horizontal Track - 10”R - 90 Degree - R/S 

11-7X130 2” Horizontal Track - 6”R - 90 Degree - R/S 

7458 2” Horizontal Track - 6-6”R - 90 Degree - R/S (Specify Length) 

6 1031 2” Vertical Straight Track - R/S or C/S (Specify Length) 

7
2275-1 2” Vertical Track & Angle Assembly - C/S (Specify Type, Length Of Each, Track Spacing) 

2275-2 2” Vertical Track & Angle Assembly - R/S (Specify Type, Length Of Each, Track Spacing)

8
61 Mounting Angle Standard 2-3/8” X 2-3/8” Legs With Mounting Holes (Specify Length) 

2543 Mounting Angle Standard 2” X 2” Legs (Specify Length)

9 16124 Side Seal Vinyl Drive-In (Specify Length) 

10 5600 Bottom Bracket Assembly - Complete (#5502, #5509, #5504, #10-1063-1) 

11 8174-7 Bottom Channel - Aluminum - For #5803 Anchor, #5600 Bracket, #77 Lock (Specify Length) 

12 18544 Bottom Seal For #16094 Aluminum Channel (Specify Length)

13 9723 Pull Down Strap - 19” (For Door Up to 96” High) 

14 10-1068-1 Drive Screw #13 X 3/4” (For Bottom Seal) 	  

15 1715 Grab Handle

16 232323 “Do Not Move” Decal - Premasked

17 77 Lock Assembly Standard - No Keeper 

18 10-1009-7 Cotter Pin (For #5803 Cable Anchor) 

19 10-1002-89 Rivet, S/S 1/4” X 13/16” X 1/2” Head (Used Pull Strap) 

20 2804 Latch Plate - Standard (For All Non Slam Type Lock Assemblies) 	 

21 7515 Keeper Assembly (For #77, #77-1, #5677, #8757) 

22 5803 Cable Anchor

23 5502 Bottom Roller Cover (#5600 Bracket Assembly) 

24 5509 Bottom Roller Bracket (#5600 Bracket Assembly) 

1/4” PREMIUM COMPOSITE DRY FREIGHT DOOR



4-55

 1/4" Composite Dry Freight Door

   Visit our Search Parts page at www.whitingdoor.com.

30

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





DOORS & ACCESSORIES

1/4” PREMIUM COMPOSITE DRY FREIGHT DOOR



4-56

Item Part Number Description

25 10-1022-1 KepS Nut 1/4”-20 Thread (For #1371, #1207, #10-1010-3)

26 10-1002-88 Rivet, S/S 1/4” X 19/32” X 11/16” Head (Used On Hinges, Brackets & Grab Handle)

27 1209 Roller End Hinge Assembly - Complete (#1207, #1208, #10-1022-1)

28 1208 Roller End Hinge Cover

29 1207 Roller End Hinge 

30 15 Center Hinge

31 10-1002-87 Rivet, S/S 1/4” X 11/16” X 1/2” Head (Used On Bottom channel, Lock & Keeper) 

32 6 Spacer Washer (For First & Last Panel Joint Rollers) 

33 2996 2” Steel Roller - 3” Shaft  

34 6943 Top Closure Slide 	  

35 1264 Top Closure Base With Nuts & Bolts 	 

36 6944 Top Closure Assembly Complete (#1264 & #6943) 	  

37 18547-1 Top Seal, AlumiNum Extrusion Only - Use With 7552 Seal (Specify Length) 

38 2376 Balancer Assembly - Complete (Without Brackets & Clamp) 

39 2524 Balancer Bracket - R/S 

40 2523 Balancer Bracket - C/S 

41
7207 Balancer Bracket - Center (For #7176) 

2525 Balancer Bracket - Center - (For use with 2376 balancer)  

42 2526 Balancer Clamp - Center

43 10-1063-1 Self Locking Nut 5/16”-18 Thread (For #2526, #1264, #5600) 	 	

44 2528 Balancer Shaft (Specify Length Usually Door Width) 

45 2547 Cable Drum and Bearing Assembly - R/S (Stamped 2901)

46 2548 Cable Drum and Bearing Assembly - C/S (Stamped 2902)

47 2518COM Winding Cone (For use with 2376 Balancer) 	  

48 2471 Spring Spacer (Relaxed Spring Length + 4-1/4”) 	  

49 2704 Torsion Spring - 2 3/16” Inside Diameter - R/S - Left Hand Wound (Specify SIZES)

50 2705 Torsion Spring - 2 3/16” Inside Diameter - C/S - Right Hand Wound (Specify wire size and length) - 
(For use with 2376 balancer) 	

51 2522 Thrust Washer

52 10-1009-8 Cotter Pin 3/16” X 1-1/2” (For #2376)

53 5504 Wear Plate (For #5600) 

54 83 2” Rubber Track Stop Bumper 

55 10-1010-3 Track Bolt 1/4”-20 Thread X 2-1/2” 

56
1-11 Cable Assembly S/S 5/16” Eye - 110” (For Doors Up To 96” High)

1-4 Cable Assembly S/S 5/16” Eye - 130” (For Doors 96 To 119” High) 

57 2699 Set Screw 3/8”-16 Thread X 5/8” (For #2518) 

58 10-1006-9 Washer S/S (Used On Inside Bottom Panel To Hold Rivets) 	  

59 7552 Vinyl Top Seal Only - Use With #16095 Top Seal Extrusion (Specify Length) 

60 10-1004-1 Clevis Pin 5/16” X 1” (For #5803 Cable Anchor)

W
H

IT
IN

G
 RO


LL-U

P
 D

OORS





DOORS & ACCESSORIES

1/4” PREMIUM COMPOSITE DRY FREIGHT DOOR



4-57

W
H

IT
IN

G
 RO


LL

-U
P

 D
OORS





 

ROLL-UP DOOR ASSEMBLIES

PREMIUM DRY FREIGHT LESS TRACK & OPERATOR (2” ROLLERS)

Part Number Description

DA6778PPW  98.25” X 107” PAINTED WHITE

DA716  90” X 90” PRIMED 

DA718  98.25” X 107” PRIMED

DA721  98.25” X 100” PRIMED

DA722  90” X 100” PRIMED

PREMIUM DRY FREIGHT WITH TRACK & OPERATOR (2” ROLLERS)

Part Number Description

DA718-WTO  98” X 107” PRIMED W/ TRACK & OPERATOR

DA722-WTO  90” X 100” PRIMED W/ TRACK & OPERATOR

GENERAL PURPOSE DRY FREIGHT LESS TRACK & OPERATOR

Part Number Description

GP90X90  90” X 90” PRIMED

GP98.25X100  98.25” X 100” PRIMED

GP98.25X107  98.25” X 107” PRIMED

COLDSAVER 2-1/8” INSULATED LESS TRACK & OPERATOR

Part Number Description

DA4571-LTO  96” X 100” UNIVERSAL W/SIDE SEALS

DOORS & ACCESSORIES



4-58

W
H

IT
IN

G
 RO


LL-U

P
 D

OOR



 PA

N
E

LS

INTERMEDIATE PANELS

Part Number Size Color

342-11.5X96
11-1/2” X 96”

PRIMED

342-11.5X96PPW PAINTED WHITE

342-11.5X98
11-1/2” X 98”

PRIMED

342-11.5X98PPW
PAINTED WHITE

342-11X98PPW
11” X 98”

342-11X98PPY PENSKE YELLOW

342-12X98 12” X 98”

PRIMED342-13X98 13” X 98”

342-15.5X98

15-1/2” X 98”342-15.5X98PPW PAINTED WHITE

342-15.5X98PPY PENSKE YELLOW

342-15X98PPW
15” X 98”

PAINTED WHITE

342-15X98PPY
PENSKE YELLOW

342-18X98PPY 18” X 98”

BOTTOM PANELS W/ BOTTOM SEAL ONLY

Part Number Size Color

345-3-11.5 X 98
11-1/2” X 98”

PRIMED

345-3-11.5 X 98PPW PAINTED WHITE

345-3-15.5 X 98

15-1/2” X 98”

PRIMED

345-3-15.5 X 98PPW PAINTED WHITE

345-3-15.5 X 98PPY PENSKE YELLOW

345-3-15 X 98PPW
15” X 98”

PAINTED WHITE

345-3-15 X 98PPY PENSKE YELLOW

BOTTOM PANELS W/ HARDWARE & SEAL (NO LOCK)

346-2-11.5X96
11-1/2” X 96”

PRIMED

346-2-11.5X96PPW PAINTED WHITE

346-2-15X98
15” X 98”

PRIMED

346-2-15X98PPW PAINTED WHITE

BOTTOM PANELS W/ HARDWARE, SEAL & LOCK

348-11.5X98PPW 11-1/2” X 98” PAINTED WHITE

348-15X98PPY 15” X 98” PENSKE YELLOW

Part Number Size Color

BOTTOM PANELS W/HARDWARE LESS LOCK

7505-1-15X95.5PPW
15” X 95-1/2”

PAINTED WHITE

7505-1-15X95.5PPY PENSKE YELLOW

BOTTOM PANELS W/ BOTTOM SEAL ONLY

7505-2-15X95.5PPW
15” X 95-1/2”

PAINTED WHITE

7505-2-15X95.5PPY PENSKE YELLOW

INTERMEDIATE PANELS 

7507-11.625X95.5PPW
11-5/8” X 95-1/2”

PAINTED WHITE

7507-11.625X95.5PPY PENSKE YELLOW

7508-15X95.5PPW
15” X 95-1/2”

PAINTED WHITE

7508-15X95.5PPY PENSKE YELLOW

WHITING ROLL UP DOOR PANELS 3/4” PLASTIC (TONGUE AND GROOVE)

LAMINATE DOOR PANELS ALUM 2 SIDES (TONGUE & GROOVE)

DOORS & ACCESSORIES



4-59

W
H

IT
IN

G
 RO


LL

-U
P

 D
OOR




 P
A

N
E

LS

Part Number Size Description
COLDSAVER BOTTOM PANELS COMPLETE (#77 LOCK) 

2232-7X96-77LK 13-1/2” X 96”
2-1/8” THICK 	
PAINTED WHITE2234-7X96-77LK 12-1/2” X 96”

2235-7X96-77LK 14-1/2” X 96”
COLDSAVER BOTTOM PANELS COMPLETE (#3225 LOCK) 

2232-8X96-3225LK 13-1/2” X 96”
2-1/8” THICK 	
PAINTED WHITE2234-8X96-3225LK 12-1/2” X 96”

2235-8X96-3225LK 14-1/2” X 96”
COLDSAVER BOTTOM PANELS W/ BOTTOM SEAL ONLY

2232X96 13-1/2” X 96”
2-1/8” THICK 	
PAINTED WHITE2234X96 12-1/2” X 96”

2235X96 14-1/2” X 96”
COLDSAVER INTERMEDIATE PANELS

2236X96 13-1/2” X 96”
2-1/8” THICK 	
PAINTED WHITE2237X96 12-1/2” X 96”

2238X96 14-1/2” X 96”
COLDSAVER TOP PANEL W/ TOP SEAL

2239X96 14-1/2” X 96” 2-1/8” PAINTED 
WHITE

TEMPGUARD BOTTOM PANEL COMPLETE (#77 LOCK) 
7545-10X96-77LK 13-5/16” X 96” 1-1/2” THICK 	

PAINTED WHITE7545-12X96-77LK 15-5/16” X 96”
TEMPGUARD BOTTOM PANEL COMPLETE (#3224 LOCK) 

7545-11X96-3224LK 13-5/16” X 96” 1-1/2” THICK 	
PAINTED WHITE7545-13X96-3224LK 15-5/16” X 96”

TEMPGUARD BOTTOM PANEL W/ BOTTOM SEAL ONLY
7543X96 13-5/16” X 96” 1-1/2” THICK 	

PAINTED WHITE7543-1X96 15-5/16” X 96”
TEMPGUARD INTERMEDIATE PANELS

6248X96 15-5/16” X 96” 1-1/2” THICK 	
PAINTED WHITE6249X96 13-5/16” X 96”

TEMPGUARD TOP PANEL W/ TOP SEAL

7534X96 15-5/16” X 96” 1-1/2”	
PAINTED WHITE

BOTTOM PANELS
Part Number Size Color
7505-1-15X95.5PPW

15” X 95-1/2”

PAINTED WHITE
7505-1-15X95.5PPY PAINTED YELLOW
7505-2-15X95.5PPW PAINTED WHITE
7505-2-15X95.5PPY PAINTED YELLOW

INTERMEDIATE PANEL
Part Number Size Color
7507-11.625X95.5PPW

11-5/8” X 95-1/2”
PAINTED WHITE

7507-11.625X95.5PPY PAINTED YELLOW
7508-15X95.5PPW

15” X 95-1/2”
PAINTED WHITE

7508-15X95.5PPY PAINTED YELLOW

PREMIUM LAMINATE DOOR PANELS

DOOR PANELS FOR CARGO GUARD DOOR 
W/ HARDWARE LESS LOCK & CARGO GUARDS

COMPOSITE DOOR PANELS 1/2”

WHITING INSULATED ROLL-UP DOOR 
PANELS (UNIVERSAL)

BOTTOM PANEL
Part Number Size Color
6882-1-11.625X98.25 11-5/8” X 98-1/4” PAINTED WHITE

INTERMEDIATE PANEL
6884-11.625X98 11-5/8” X 98” PAINTED WHITE

BOTTOM PANEL
Part Number Size Color
16089-11.5X95.5 11-1/2” X 95-1/2” PAINTED WHITE

INTERMEDIATE PANEL
16093-1-11.5X95.5 11-1/2” X 95-1/2” PAINTED WHITE

DOORS & ACCESSORIES



4-60

W
H

IT
IN

G
 RO


LL-U

P
 D

OOR



 SE


A

LS

BOTTOM SEALS

Part Number Description

3766X115 AUXILIARY SIDE 
SEAL 115”

Part Number Description

6589X108
BRUSH TYPE 
108” (INSULATED 
DOOR)

Part Number Description

5377X108
3/4” PREMIUM 
DOOR (1/2” TRACK 
SPACING)

Part Number Description

5423X108
3/4” PREMIUM 
DOOR (5/16” TRACK 
SPACING)

Part 
Number Description

5735X98 3/4” PREMIUM DOOR	
USE W/ 8280 CHANNEL

Part 
Number Description

3765X98 4-LEG 98”

Part 
Number Description

1676X98 3/4” PREMIUM DOOR	
USE W/ 1801 CHANNEL

Part Number Description

7131X110 BRUSH TYPE 110”

Part Number Description

7470X115 COLDSAVER & TEMPGUARD 
DOORS 115”

Part Number Description

9161X110 CARGO GUARD DOOR 110”

Part Number Description

4032X98
3/4” PREMIUM, CARGO 
GUARD & GENERAL 
PURPOSE DOORS 98”

Part Number Description

5463X96 TEMPGUARD DOOR 96”

5464X96 COLDSAVER DOOR 96”

Part Number Description

7489X98 TOP SEAL 98”
(CARGO GUARD DOOR)

TOP SEALS

SIDE SEALS

Part 
Number Description

7145X96 COLDSAVER DOOR 96”

7147X96 TEMPGUARD DOOR 96”

DOORS & ACCESSORIES


	Doors-WhitingRollUp-pt1
	Doors-WhitingRollUp-pt2
	Doors-WhitingRollUp-pt3
	Doors-WhitingRollUp-pt4
	Doors-WhitingRollUp-pt5

